ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Vertical Fundamental
1 Level (dBuVim)
1225
75
700 W ATRABDLER (LNU-152A,
M 1
52 A R A A A o
36
1
Peak Blank
5700 5750, 5800, 5850, 5900, 5050
Frequency (MHz)
Site + B3CH23-HY
Condition: STRADDLES U-NII-182A 3m DRHIB-E_LE2CASALBEN 240620 VERTICAL
+ RBNW:1080.008kHz VBW: 3009, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 589,75 52.42 68.20 -15.78 37.67 34.80 1132 34.46 3.39 180 114 Peak
TEL : 886-3-327-0868 Page Number 1 C1-336 of 360

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
1 HLevel{dBile) 1 HL&V&IWBIIVJIH)
1225 1225
1050 1050
875 85
EAK(UI]@I [AK(UIM
1| 11 | ] 700 L 11 | ]
4 .
525 - - o . 525 —— = ; = ‘
| e, L
350 350
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200. 400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1i428.08 51.49 74.00 -22.51 34.98 38.78 15.65 4@.18 2.26 - -- Peak 1 1i420.08 51.60 74.00 -22.40 35.18 38.7@ 15.66 4@.12 2.26 - -- Peak
2 11420.08 41.60 54.00 -12.40 25.18 8.7 15.65 4@.11 2.26 - -- Average 1 11420.08 41.64 54.00 -12.36 25.14 38.7@ 15.65 4@.11 2.26 - -- Average
3 17130.08 54.45 68.20 -13.72 38.5 48.10 19.21 46.36 2.97 - -- Peak 3 17130.08 53.70 68.20 -14.50 37.67 48.26 19.17 46.35 2.9 - -- Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-337 of 360



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
’ 49Le\'el{ﬂﬂu\lnm) ! 49ch\rel{ﬂﬂll\llln)
1225 1225
1150 150
s 15
00 700
10.6G 16 54 AVG 54
55 55
~ 18G | e T R R Lo e e — o e
B0 350
Avg
115 115
10600 12080, 13660, 15040, 16520, 18000 10600 12080, 1360, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site OHIH Site ORI
Condition: AVG 54 n DRHLB-E_ LEXCRSAIGEN 240620 HORTZONTAL Condition: AVG 54 n DRHLE-E_LEDCRSAIGEN 240620 VERTICAL
TEL : 886-3-327-0868

FAX: 886-3-327-0855

Page Number

: C1-338 of 360




samonias. FCC RADIO TEST REPORT Report No. : FR511002E

66

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz

Pol. Horizontal Fundamental
14"le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 ]
875 875!
00 ! i o e T e B PEAKIONI
Sz‘swwwmmwwwwmwww 525
30 150
175
175
Peak
5350 5386. 5422, 5458, 5404, 5530
Frequency (MHz) 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz)
site : B3CH23-HY .
Condition: PEAK_BE(UNII)_B3 3n DRHIG-E_LE2CASALEEN 240620 HORTZONTAL Site ¢ @3CHHY
- RGH: 1000000kt VBW:3009. 203kl SNT:Auto Condition: PEAK(UNII) 3n DRHIG-E_LEICOSALBEN 248620 HORIZONTAL
: RBHW:1000.060kHz VBW:3000.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B on deg L EEEE——————.
1 5458.08 61.92 74.00 -12.03 43.80 32.73 10.91 34.33 3.31 180 192 Peak Mz dBuV/m dBuv/m d6 dBuv dB/m a8 d8 d8 m deg
2 5467.54 6L.65 68.20 -6.55 43.49 3177 18.93 34.36 332 189 192 Peak 1 5530.00 097.48 ------ ------ 84,12 32.98 10.93 34.44 3.34 180 192 Peak
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
520M 525
30 350
175 175
Avg
5350 5386. 5422, 5458, 5404, 5530 1000 200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII) B3 3m DRHIB-E_LE2CBSALSEN 240628 HORIZONTAL Condition: AVG_54 3m DRH1S-E_LE2CASALSEN 248628 HORIZONTAL
: RBH:1000.000kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5459.44 49.96 54.60 -4.84 36.83 3274 10.91 34.34 382 160 192 Average 1 5538.00 88.76 ------ ------ 75.29 32.98 11.86 34.44 3.87 1@ 192 Average
TEL : 886-3-327-0868 Page Number 1 C1-339 of 360

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Fundamental
1 Level (dBuVim)
1225
phpt
a7l bl
700 ‘M EAK_BE(UNI)_B3)
W%MMWW s ’
5. A i ol m
36
1
Peak Blank
5530 5677, 5624, 5671, 5718, 5765
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK_BE(UNII)_B3 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
+ RBW:1080.008kHz VBW:3000, 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5751.61 52.95 68.20 -15.25 33.38 33.98 11.21 34.46 3.92 180 192 Peak
TEL : 886-3-327-0868 Page Number 1 C1-340 of 360

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR511002E

66
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
Pol. Vertical Fundamental
14"le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 105, 1
875 875!
00 : i o e T e B PEAKIONI
525 525
30 350
175
175
Peak
0 8 wzmquem ;MNZ)S“S&‘ ot 0 1000 20, 400, 4600, 5800. 7000
Frequency (MHz)
site : B3CH23-HY .
Condition: PEAK_BE(UNII) B3 3n DRKI3-E_LEDCOSALAEN 248620 VERTICAL Site ¢ @3CHHY
- RGH: 1000000kt VBW:3009. 203kl SNT:Auto Condition: PEAK(UNII) 3n DRHIG-E_LE2COSALSEN 246620 VERTICAL
: RBHW:1000.060kHz VBW:3000.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B on deg L EEEE——————.
1 5449.72 6156 74.00 -12.44 43.46 32.70 10.99 3431 3.31 185 121 Peak Mz dBuV/m dBuv/m d6 dBuv dB/m a8 d8 d8 m deg
2 5468.08 64.65 68.20 -3.55 5149 3177 18.93 34.36 332 185 121 Peak 1553800 99.34 ------ ---eee 85.87 32.98 11.86 34.44 3.37 185 121 Peak
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
52‘9WM 525
30 350
175 175
Avg
5350 5386. 5422, 5458, 5404, 5530 1000 200, 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII) B3 3m DRHIB-E_LE2CBSALSEN 240628 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CMSALBEN 240620 VERTICAL
: RBH:1000.000kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 5459.62 51.24 54.60 -2.76 38.11 3274 10.91 34.34 3.82 165 121 Average

1 5538.00 99.26 ------ ------ 76.79 32.98 1l.86 4.4 3.87

185 121 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-341 of 360




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Vertical

Fundamental

m Level {dBuVim)

1225

=
=

Wt
P A

700 \ WW.W EAK_BE(UNI)_B3)

52, AM:\

(PRI T

%,

Peak K

Blank

5530 5577, 5718, 5765

5624, 5671,
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK_BE(UNII)_B3 3m DRH1-E_LE2(ASALBEN_248620 VERTICAL
+ RBW:1080.008kHz VBW:3000, 808Kz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5752.78 51.72 68.20 -16.48 37.15 33.98 11.21 34.46 3.92 185 121 Peak

TEL : 886-3-327-0868

Page Number 1 C1-342 of 360
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
1 HLevel{dBile) 1 HL&V&IWBIIVJIH)
1225 1225
1050 1050
875 85
EAK(UI]@I [AK(UIM
1| 11 | ] 700 L 11 | ]
: AVG,QJ H A@
1 m 4 PRI " Py "
EL“MWMW i - 2% A e AL
30 350
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11@68.08 50.58 74.00 -23.42 34.78 38.10 15.44 39.91 2.25 - -- Peak 1 1l@e0.08 56.23 74.00 -23.77 34.35 38.18 15.45 39.92 2.25 - -- Peak
2 1l@60.08 41.69 54.00 -12.91 25.29 38.82 15.41 39.88 2.25 - -- Average 1 1l@ee.08 41.16 54.00 -12.99 25.38 38.82 15.41 39.88 2.25 - -- Average
3 16599.08 55.61 68.20 -13.19 38.63 48.68 18.88 45.93 2.75 - -- Peak 3 16590.08 54.63 68.20 -13.57 38.25 4B.68 18.88 45.93 2.75 - -- Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-343 of 360



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G i . I I
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C1-344 of 360

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR511002E

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz
Pol. Horizontal Fundamental
14"le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875!
00 i o e T e PEAKIONI
12
525 525
30 350
175
175
Peak
0 e M‘F,eq"e,, cy (MH 1)5505‘ o 60 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz)
site : B3CH23-HY .
Condition: PEAK_BE(UNII)_B3 3n DRHIG-E_LE2CASALEEN 240620 HORTZONTAL Site ¢ @3CHHY
- RBH: 1000000kt VBW:3009. 203kl SNT:Auto Condition: PEAK(UNII) 3n DRHIG-E_LEICOSALBEN 248620 HORIZONTAL
: RBHW:1000.060kHz VBW:3000.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B on deg L EEEE——————.
1 544,52 5404 74.00 -19.96 40.93 32.72 10.91 34.33 3.31 180 191 Peak Mz dBuV/m dBuv/m d6 dBuv dB/m a8 d8 d8 m deg
2 546627 53.81 68.20 -14.39 40.66 3176 10.93 34.36 332 189 191 Peak 1 5618.80 99.96 ------ ------ 85.95 33.39 1117 34.45 3.99 180 191 Peak
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
525 1 525
I D RSPy |
30 350
175 175
Avg
5350 5402, 5454, 5506, 5558, 5610 1000 200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII) B3 3m DRHIB-E_LE2CBSALSEN 240628 HORIZONTAL Condition: AVG_54 3m DRH1S-E_LE2CASALSEN 248628 HORIZONTAL
: RBH:1000.060kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5459.98 44,67 54.60 -9.93 30.94 3274 10.91 34.34 382 160 191 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5618.80 99.95 ------ ------ 76.90 33.43 1117 34.45 3.99 168 191 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-345 of 360




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Fundamental
1 Level (dBuVim)
1225
o RLIW YT r\
75 k
0. o L ot PEAK_BE(UNII)_B3|
T I HHEN I
PN iyl 1
2 R L
36
1
Peak Blank
5610 5641, 5672, 5703, 5734, 5765
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK_BE(UNII)_B3 3m DRH18-E_LE2(ASALBEN_248620 HORIZONTAL
+ RBN:1080.000kHz VB: 3009, 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB dB o deg
1 5729.97 57.18 68.20 -11.02 42.65 33.86 11.21 34.45 3.91 180 191 Peak
TEL : 886-3-327-0868 Page Number 1 C1-346 of 360

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR511002E

67
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz
Pol. Vertical Fundamental
14"le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
et
875 875!
00 i o e T e PEAKIONI
102
R PP L L 528
30 350
175
175
Peak
5350 5402, 54, 5506, 5558, 5610
Frequency (MHz) 1000 200, 400, 4600, 5800. 7000
Frequency (MHz)
site : B3CH23-HY .
Condition: PEAK_BE(UNII) B3 3n DRKI3-E_LEDCOSALAEN 248620 VERTICAL ste 2 ECHDS-HY
© RBi: 100,000k VBW: 3009, B0Bkiz ST Auto Condition: PEAK(UNII) 3n DRHIG-E_LE2COSALSEN 246620 VERTICAL
: RBHW:1000.060kHz VBW:3000.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B on deg L EEEE——————.
1 549,37 53.91 74.00 -20.09 40.31 32.78 10.99 3431 3.31 180 114 Peak Mz dBuV/m dBuv/m d6 dBuv dB/m a8 d8 d8 m deg
2 5461.28 55.82 68.20 -12.38 42.67 3175 18.92 3#.34 332 160 114 Peak 1 5618.80 182.24 ------ ------ 83.46 33.18 1115 34.45 3.99 180 114 Peak
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
525 i 5251
O N IR
30 350
175 175
Avg
5350 5402, 5454, 5506, 5558, 5610 1000 200, 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII) B3 3m DRHIB-E_LE2CBSALSEN 240628 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CMSALBEN 240620 VERTICAL
: RBH:1000.060kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5459.46 45.08 54.60 -8.92 31.95 3274 10.91 34.34 3.82 160 114 Average 1 5618.80 93.59 ------ ------ 79.65 3332 1117 34.45 3.9 1@ 114 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-347 of 360




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Vertical Fundamental
o Level [dBuVim)
1225
10
e
mn k\A. bl

700 b PEAK_BE(UNI)_B3)

Pt

%,

1
Peak Blank
5610 5641, 5672, 5703, 5734, 5765
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK_BE(UNII)_B3 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBN:1080.000kHz VB: 3009, 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB dB o deg
1 5730.44 53.18 68.20 -10.10 43.57 33.86 11.21 34.45 3.91 180 114 Peak
TEL : 886-3-327-0868 Page Number 1 C1-348 of 360

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
1| 11 | ] 1 700 L 11 | | —— I
3 3
25— - u.w“u...wj tostds - 525 - et 0 e i
IIHI 380!
Peak
115 115
Avg
000 9200, 1400, 13600, 15800, 18000 000 200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1128.08 56.85 74.00 -23.15 34.59 38.47 15.55 4@.el 2.25 - -- Peak 1 11220.08 51.52 74.00 -22.48 35.26 38.47 15.55 4@.8l 2.25 - -- Peak
2 1128.08 41.32 54.00 -12.68 25.25 38.28 15.52 39.98 2.25 - -- Average 1 11220.08 41.35 54.00 -12.65 25.28 38.28 15.50 39.98 2.25 - -- Average
3 16830.08 54.92 68.20 -13.28 38.64 40.60 18.98 46.14 2.84 - -- Peak 3 16830.08 54.75 68.20 -13.45 38.47 4B.60 18.99 46.15 2.84 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C1-349 of 360

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~ 186 i s i, . o e e
—
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C1-350 of 360

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR511002E

68

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz

Pol. Horizontal Fundamental
14"le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875!
00 e o e T e PEAKIONI
525w d 2 524
30 350
175
175
Peak
5350 5428, 5506, 5504, 5662, 5740
Frequency (MHz) 1000 20, 3400, 4600, 5800. 7000
Frequency (MHz)
site + B3CH23-HY .
Condition: STRADDLES U-WIL-1824 3n DRHLS-E_LEXCSALGEN 248620 HORTZONTAL ste 2 ECHDS-HY
© RBH: 1000.000KHz VBW: 3009, B0gkits ST Auto Condition: PEAK(UNII) 3n DRHIG-E_LEICOSALBEN 248620 HORIZONTAL
: RBI:1000.000KHL VBiV:3000.B00kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B on deg L EEEE——————.
1 5381.98 50.33 74.00 -23.67 37.30 32.60 10.79 34.14 378 180 198 Peak Mz dBuV/m dBuv/m d6 dBuv dB/m a8 d8 d8 m deg
2 546427 49.09 68.20 -19.11 35.94 3176 18.92 34.35 332 160 198 Peak 1 5698.80 99.44 ------ ---ee 85.19 33.61 11.18 34.45 3.91 180 193 Peak
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
525 5251
1
30 350
175 175
Avg
5350 5428, 506, 5504, 5662, 5740 1000 200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: U-NII-1&2A AVERAGE 3m DRH13-E_LE2CASALBEN 248629 HORIZONTAL Condition: AVG_54 3m DRH1S-E_LE2CASALSEN 248628 HORIZONTAL
: RBH:1000.000kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 545688 41.58 54.60 -12.42 28.47 3272 10.91 34.33 3.81 160 198 Average 1 5698.80 92.29 ------ ------ 77.82 3381 1L.20 34.45 391 168 198 Average
TEL : 886-3-327-0868 Page Number : C1-351 of 360

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental

1 Level (dBuVim)

1225
St

875 \

700 g STRABDLEA LNI-1B20.

¥ bl L)
36
1
Peak Blank
5650 5710, 5770, 5830, 5890, 5050
Frequency (MHz)
Site + B3CH23-HY
Condition: STRADDLES U-NII-182A 3m DRHIB-E_LE2CASALBEN 248620 HORIZONTAL
+ RBNW:1080.008kHz VBW: 3009, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5866.38 54.09 68.20 -14.11 39.36 34.80 11.29 34.46 3.99 180 195 Peak
TEL : 886-3-327-0868 Page Number 1 C1-352 of 360

FAX: 886-3-327-0855
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68
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz
Pol. Vertical Fundamental
14"le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1054 1
875 875!
00 i o e T e B PEAKIONI
525 112
R ——— 528
30 350
175
175
Peak
5350 5428, 5506, 5504, 5662, 5740
Frequency (MHz) 1000 20, 400, 4600, 5800. 7000
Frequency (MHz)
site : B3CH23-HY .
Condition: STRADDLES U-NII-182A 3n DRHIB-E_LEDCSALBEN 249620 VERTICAL site ¢ G3CHI3-HY
. RBH: 1000.00KHz VEW:3008. 200kl SNT:Auto Condition: PEAK(UNII) 3n DRHIG-E_LE2COSALSEN 246620 VERTICAL
: RBHW:1000.060kHz VBW:3000.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B on deg L EEEE——————.
1 5452.57 50.18 74.060 -23.99 37.00 32.71 10.99 3432 3.31 180 106 Peak Mz dBuV/m dBuv/m d6 dBuv dB/m a8 d8 d8 m deg
2 5467.08 50.27 68.20 -17.93 37.11 3177 18.93 34.36 332 160 106 Peak 1 5698.80 182.92 ------ ------ 88.63 33.64 11.19 34.45 3.91 180 106 Peak
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
700 700
AVG_54
525 525
1
30 350
175 175
Avg
5350 5428, 506, 5504, 5662, 5740 1000 200, 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: U-NII-1&2A AVERAGE 3m DRHL3-E_LE2C@SALBEN 248620 VERTICAL Condition: AVG_54 3m DRH1G-E_LE2CMSALBEN 240620 VERTICAL
: RBH:1000.000kHz VBW:1.100kHz SWT:Auto + RBH:1000.000kHz VBH:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 545413 4147 54.60 -12.53 28.37 372 10.9% 34.33 3.81 160 186 Average 1 5698.80 94.36 ------ ------ 79.92 3379 1119 34.45 391 16@ 186 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
1 Level (dBuVim)
1225
10! o
875
700 M, WWM STRABDLEA LNI-1B20.
1
N'WVMM A
52!
Ty i} el
36
1
Peak Blank
5650 5710, 5770, 5830, 5890, 5050
Frequency (MHz)
Site + B3CH23-HY
Condition: STRADDLES U-NII-182A 3m DRHIB-E_LE2CASALBEN 240620 VERTICAL
+ RBNW:1080.008kHz VBW: 3009, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 5866.60 55.83 68.20 -12.37 41.19 34.80 11.29 34.46 3.99 180 106 Peak
TEL : 886-3-327-0868 Page Number 1 C1-354 of 360

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'el{llBu\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
1050 1050
875 85
EAK(UI]@I [AK(UIM
1| 11 | ] 700 L 11 | ]
ey ana.g] - BA@
5 po——— 5 e ——
30 350
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200, 400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1i38e.08 56.75 74.00 -23.25 34.24 3879 15.65 48.18 2.26 - -- Peak 1 1i38e.08 51.15 74.00 -22.85 34.66 38.7@ 15.61 4@.87 2.25 - -- Peak
2 113e.08 41.75 54.00 -12.25 25.26 38.70 15.62 4@.88 2.25 - -- Average 1 11380.08 41.78 54.00 -12.22 25.29 38.7@ 15.60 4@.8 2.25 - -- Average
3 17678.08 54.23 68.20 -13.97 38.22 48.22 19.18 46.35 2.9 - -- Peak 3 17670.08 54.82 68.20 -13.38 38.67 40.49 19.67 46.31 2.9 - -- Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G AVG 54| ING 54
515 515
~18G e e, —— [ AR —
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C1-356 of 360

FAX: 886-3-327-0855
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1 576,92 57.35 68.20 -10.85 42.84 33.85 1120 3445 3.91 103 187 Peak

Mz ddw/mdiw/n dB v dB/m A8 dB B cm deg

Pol. Horizontal Fundamental
Lol (dBVn) e ()
1 1
. .
00 PEAK BE(AI B [ Y S O | U LA PEAK(UNI)
1
525 ‘MWWW 525 vt
%0 Fgpeniet
Peak
1. 1.
5697, 54, 5731, 5748, 1 2200, . 5400, 7000
Frequency (NHz) Frequency (MHz)
Site  : @3CH3-HY Site  : @3CH23-HY
Condition: PEAK_BE(UNIT) B3 3n ORHIS-E_LEXCASAISEN 249620 HORIZONTAL Condition: PEAK(UNIT) 3n DRHIS-E_LEQCRSAIBEN 240620 HORTZONTAL
+ RBid: 1000, 088kHz VBW:3200. 800kHz SWT:Auto + RBW: 1000, 088kHz VBH:3000. 800kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz djw/mdbw/n dB ddwv dB/n A8 dB B om deg
1 5680.00 105,32 ------ ------ 9.95 33.72 1119 .45 391 183 187 Pesk

Avg Blank

AVG_54j
525

requency M)

Site  : @3CH23-HY
Condition: AVG_54 3m DRKLB-E_LEQCASALBEN 240620 HORTZONTAL
+ REW: 1000, 080Ktz VBW: 1. 000kHz ST:Auto

Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/mdBuV/m B B dB/m 08 B B om deg
1 5680.08 98,00 ----ne --o-e- B3.67 33.68 1119 3445 391 183 167 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lol (dBVn) e ()
1 1
1
105004 1050
. W .
00 ) PEAK BE(AI B [ Y S O | U LA PEAK(UNI)
#hll
525 525 N
%0 I ke
Peak
1. 1.
5697, 5T, 573, 5748, 1 2200, . 5600 7000
Frequency (NHz) Frequency (MHz)
Site  : @3CH3-HY Site  : @3CH23-HY
Condition: PEAK_BE(UNIT) B3 3a DRKI-E_LEXCASALBEN 240628 VERTICAL Condition: PEAK(UNIT) 3n DRHIS-E LEQCBSAIBEN 240620 VERTICAL
+ RBid: 1000, 088kHz VBW:3200. 800kHz SWT:Auto + RBW: 1000, 088kHz VBH:3000. 800kHz SWT:Auto
Linit Read At Cable Preamp Aux APos TPos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl dwle B dw dm B B B o dg Mo dEWe e & G0 G B B & o dg
157505 6131 68,20 -6.89 46,80 33.85 11,20 34,45 391 100 36 Peak 1 5680.00 108,61 ------ ------ 94,32 P64 11,19 H45 391 100 86 Pesk
y Level {dBuVim)
1
1050 1
.
700
AVG_54
525
L
50 —
-
Avg Blank
1.
1 2200, . 5600 7000
Frequency (MHz)
Site  : @3CH23-HY

Condition: AVG_54 3m DRKLE-E_LEQCASALGEN 240620 VERTICAL
+ REW: 1000, 080Ktz VBW: 1. 000kHz ST:Auto

Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/mdBuV/m B B dB/m 08 B B om deg
1 5680,08 100,97 -=--ne -noeee B6.60 33.72 1119 3445 391 189 G6 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-358 of 360
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Pol. Horizontal Vertical
+ n LEVel (dBuVim) .+ LEVE {dBuVim)
1225 1225
10rn 10['!
875 85
EAK(UNI) EAK(UNI)
700 LA il | 1 700 LA il | | —
AVG_54 AVG_54
525 i 525 e
e o 1
" | b Mo gL i C " m oy o " LAl g Aol
30 30
Peak 115 115
18000 22400, 26800, 31200, 35600, 40000 18000 22400 26800 31200 35600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNIT) Im SHF 1224 248624 HORIZONTAL Condition: PEAK(UNLT) Im SHF 1204 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 39633.56 48.13 74.60 -15.87 44.67 45.28 31.65 63.55 -0.54 -~ -- PEAK 1 3938122 43.03 74.00 -15.97 44.83 45.26 31.04 6276 -0.54 - -- PEAK
2 39633.56 38.11 54.00 -15.89 34.65 45.20 31.85 63.25 -9.54 - -- Average 1 3938122 38.24 54.00 -15.76 34.24 45.26 3184 6276 -9.54 - -- Average
TEL : 886-3-327-0868 Page Number 1 C1-359 of 360

FAX: 886-3-327-0855
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71

Mode LF

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

Pol. Horizontal Vertical
oo Level (dBuVim) oo Level (dBuVim)
700 700
600 600
op ap

50.0 ’7 50.0

Py - 400

300

300
200 200

100

QP/ 100

Kli] 24, 48, 12 806. 1000 30 224, 18, 12 806. 1000
Peak Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: QP 3m (BLGL11D_62028 & 003 241127 HORTZONTAL Condition: QP 3m (BLGL11D_62028 & B@3_241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg MHz dBuV/m dBuV/m  dB dBV dB/m A8 B dB o deg
1 33.88 23.31 40.00 -16.69 32.73 22.68 ©6.69 32.827 .63 -- -- Peak 1 33.88 33.86 40.00 -6.14 43.28 22.68 0.69 32.827 .83 -- -~ Peak
2 95.96 29.88 43.50 -14.50 44.95 15.52 1.22 32.69 .00 -- -- Peak 2 93.85 29.12 43.50 -14.33 45.44 1516 1.20 32.78 0.2 -- -- Peak
3 216,24 33.18 46.00 -12.82 49.11 14,98 1.88 32.78 0.7 -- -- Peak 3 268.86 25.61 46.06 -20.39 36.15 20.13 2.88 32.83 .88 -- -~ Peak
4 410.24 30.94 46.00 -15.86 38.88 22.12 2.65 32.82 0.1l - -- Peak 4 506,27 25.38 46.00 -20.62 31.20 24.13 3.83 33.02 0.4 - -~ Peak
5 743.92 31.52 46.80 -14.48 32.33 28.14 3.69 32.81 @.12 - -- Peak 5 739.87 29.69 46.80 -16.31 30.7@ 28.88 3.68 32.81 .12 - -- Peak
6 041.80 32.61 46.00 -13.39 29.37 30.44 4.23 3168 0.17 - -- Peak 6 04374 32,52 46.00 -13.48 20.17 30.52 4.4 3158 0.17 - -~ Peak
TEL : 886-3-327-0868 Page Number : C1-360 of 360

FAX : 886-3-327-0855
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<For B4>
C2-1 Radiated Spurious Emission Test Modes
Band Data
Mode Band Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 1 | U-NII-3 5.725-5.85 802.11a 149 5745 6Mbps - -
Mode 2 | U-NII-3 | 5.725-5.85 802.11a 157 5785 6Mbps - -
Mode 3 | U-NII-3 | 5.725-5.85 802.11a 165 5825 6Mbps - -
Mode 4 | U-NII-3 5.725-5.85 802.11n HT20 149 5745 MCSO0 - -
Mode 5 | U-NII-3 | 5.725-5.85  802.11n HT20 157 5785 MCSO - -
Mode 6 | U-NII-3 | 5.725-5.85  802.11n HT20 165 5825 MCSO - -
Mode 7 | U-NII-3  5.725-5.85 802.11n HT40 151 5755 MCSO0 - -
Mode 8 | U-NII-3 | 5.725-5.85  802.11n HT40 159 5795 MCSO0 - -
Mode 9 | U-NII-3  5.725-5.85 | 802.11lac VHT80 155 5775 MCSO0 - -
Mode 10 = U-NII-3  5.725-5.85 | 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 11 | U-NII-3  5.725-5.85 | 802.1lax HE20 149 5745 MCSO0 @ Partial RU 26/0 -
TEL : 886-3-327-0868 Page Number : C2-10f 99

FAX : 886-3-327-0855
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Band Data
Mode Band Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 12 = U-NII-3 = 5.725-5.85 | 802.11ax HE20 149 5745 MCSO0 | Partial RU 52/37 -
Mode 13 = U-NII-3 = 5.725-5.85 | 802.11ax HE20 149 5745 MCSO0 | Partial RU 106/53 -
Mode 14 = U-NII-3 = 5.725-5.85 | 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 15 U-NII-3 | 5.725-5.85  802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 16 = U-NII-3 | 5.725-5.85 802.11ax HE20 165 5825 MCSO0 | Partial RU 26/8 -
Mode 17 U-NII-3 | 5.725-5.85 | 802.11ax HE20 165 5825 MCSO0 | Partial RU 52/40 -
Mode 18 = U-NII-3 | 5.725-5.85  802.11ax HE20 165 5825 MCSO0 | Partial RU 106/54 -
Mode 19 = U-NII-3 = 5.725-5.85 | 802.11ax HE40 151 5755 MCSO0 Full RU -
Mode 20 U-NII-3 | 5.725-5.85 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 21 = U-NII-3 = 5.725-5.85 | 802.11ax HE80 155 5775 MCSO0 Full RU -
Mode 22 = U-NII-3 = 5.725-5.85 | 802.11ax HE80 155 5775 MCSO0 Full RU SHF
TEL : 886-3-327-0868 Page Number 1 C2-2 of 99

FAX : 886-3-327-0855
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Band Data
Mode Band Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 23 | U-NII-3 = 5.725-5.85 | 802.11ax HE80 155 5775 MCSO0 FullRU LF
TEL : 886-3-327-0868 Page Number 1 C2-3 0of 99

FAX : 886-3-327-0855
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Report No. : FR511002E

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 | 5646.55 54.05 68.20 -14.15 Y, Peak Pass - Band Edge

1
802.11a 149 = 11490.00 41.73 54.00 -12.27 H Avg. Pass - Harmonic
802.11a 157 @ 5927.73 53.37 68.20 -14.83 \% Peak Pass - Band Edge

2
802.11a 157 = 11570.00 41.70 54.00 -12.30 \Y, Avg. Pass - Harmonic
802.11a 165 | 5939.88 52.63 68.20 -15.57 H Peak Pass - Band Edge

3
802.11a 165 @ 11650.00 41.61 54.00 -12.39 H Avg. Pass - Harmonic
802.11n HT20 = 149 | 5612.33 53.09 68.20 -15.11 H Peak Pass - Band Edge

4
802.11n HT20 = 149 | 11490.00 41.60 54.00 -12.40 \Y, Avg. Pass - Harmonic
802.11n HT20 = 157 | 5929.71 52.83 68.20 -15.37 H Peak Pass - Band Edge

5
802.11n HT20 | 157 | 11570.00 41.56 54.00 -12.44 \% Avg. Pass - Harmonic
6 802.11n HT20 165  5930.25 52.62 68.20 -15.58 H Peak Pass - Band Edge

TEL : 886-3-327-0868 Page Number 1 C2-4 of 99

FAX : 886-3-327-0855
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Freq. Level Limit Margin Peak
Mode = Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
6 802.11n HT20 | 165 11650.00 41.60 54.00 -12.40 Y, Avg. Pass - Harmonic
Band
802.11n HT40 151 | 5644.64 55.05 68.20 -13.15 H Peak @ Pass -
Edge
7
802.11n HT40 | 151 11510.00 41.55 54.00 -12.45 \% Avg. Pass - Harmonic
Band
802.11n HT40 159 | 5935.59 52.46 68.20 -15.74 \% Peak = Pass -
Edge
8
802.11n HT40 | 159 11590.00 41.43 54.00 -12.57 \% Avg. Pass - Harmonic
802.11ac Band
155 | 5644.45 59.76 68.20 -8.44 \% Peak = Pass -
VHT80 Edge
9
802.11ac
155 | 11550.00 41.70 54.00 -12.30 \% Avg. Pass - Harmonic
VHT80
802.11ax Band
149 | 5650.46 54.27 68.54 -14.27 \% Peak = Pass Full RU
HE20 Edge
10
802.11ax
149 | 11490.00 42.87 54.00 -11.13 H Avg. Pass Full RU Harmonic
HE20
802.11ax Partial RU Band
11 149 | 5646.84 52.29 68.20 -15.91 H Peak @ Pass
HE20 26/0 Edge
802.11ax Partial RU Band
12 149 | 5646.26 52.48 68.20 -15.72 H Peak = Pass
HE20 52/37 Edge
TEL : 886-3-327-0868 Page Number : C2-50f 99
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Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax Partial RU Band
13 149 5633.93 53.11 68.20 -15.09 Y, Peak  Pass
HE20 106/53 Edge
802.11ax Band
157 | 5929.54 52.59 68.20 -15.61 \% Peak | Pass Full RU
HE20 Edge
14
802.11ax
157 | 11570.00 42.74 54.00 -11.26 \% Avg. Pass Full RU Harmonic
HE20
802.11ax Band
165 | 5944.50 53.52 68.20 -14.68 \% Peak  Pass Full RU
HE20 Edge
15
802.11ax
165 | 11650.00 42.24 54.00 -11.76 H Avg. Pass Full RU Harmonic
HE20
802.11ax Partial RU Band
16 165 | 5927.00 53.34 68.20 -14.86 \% Peak  Pass
HE20 26/8 Edge
802.11ax Partial RU Band
17 165 | 5929.88 52.98 68.20 -15.22 \% Peak  Pass
HE20 52/40 Edge
802.11ax Partial RU Band
18 165 | 5942.88 52.56 68.20 -15.64 \% Peak  Pass
HE20 106/54 Edge
802.11ax Band
151 | 5638.44 57.43 68.20 -10.77 \% Peak Pass Full RU
HE40 Edge
19
802.11ax
151 | 11510.00 42.33 54.00 -11.67 H Avg. Pass Full RU Harmonic
HE40
TEL : 886-3-327-0868 Page Number : C2-6 of 99
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE40 159 = 5939.93 52.99 68.20 -15.21 H Peak | Pass | FullRU Band Edge
20
802.11ax HE40 = 159 @ 11590.00 42.77 54.00 -11.23 H Avg. Pass = FullRU | Harmonic
802.11ax HE80 = 155 | 5646.73 61.29 68.20 -6.91 \Y, Peak | Pass | FullRU | Band Edge
21
802.11ax HE80 | 155 | 11550.00 43.36 54.00 -10.64 \% Avg. Pass | FullRU  Harmonic
22 802.11ax HE80 | 155 | 39601.86 38.73 54.00 -15.27 \Y, Avg. Pass | FullRU
23 802.11ax HE80 | 155 33.88 33.58 40.00 -6.42 \Y, Peak | Pass | FullRU
TEL : 886-3-327-0868 Page Number 1 C2-7 of 99
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR511002E

1
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
FERR BB 1024 4
1225 / 12251
i 1
1050 1050
875
875
4
e ; S ein e Bl W T e e 1 BEAUAD
515 dh AN fu AL LAl 12 heg
il . 524
350
- M
175
175
Peak
5600 5629, 658, 5667, 5716 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (Mz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
M EhEh & & & G & o = Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 SEI8.29 5205 68.00 15.05 3.3 BA) ILIE M.AS 309 108 264 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565061 53.18 68.65 -15.47 39.04 33.50 1113 34.45 3.91 100 204 Peak T EinE TR E B BB o =
3OSH6.72 66.01 107.08 -4LE7 SL5A 331 1120 MA5 391 100 294 Peak M dBuiin dewifn B dBV difn B dE B o deg
4 572066 70.74 112.26 -41.52 56.24 33.84 1120 .45 3.91 100 284 Peak 1 5745.00 185.88 ----on -ooee O35 388 1121 3445 391 160 204 Peak
1 Level (dBuVim)
1225
1050 ’
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBIW:0.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 99.14 ------ ------ 84.58 33.89 1L.21 34.45 3.91 16@ 204 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-8 of 99




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
Pol. Vertical Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
PEAR_BETALTo-22 4
1225 / 12251
.—'—""';F'-_' 1
1050 1050
875
! w5
3
W S ein e B W T e e 1 PEAUND
19
528 i —
52.5
0 bt
350
175
175
Peak
5600 5629, 658, 5667, 5716, 5745
Frequency (MHz)
1000 2200, 400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 VERTICAL
 RBH:1080.000KkHz VBN:3809.800kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : RBK:1000.000kHz VOH:3000. 000kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
e e A B TRt Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ aouv/m douv/m i m [ Eg s M .
1 SHI6.S5 5405 68.00 1015 1.90 A3 1L1E M.A5 309 108 115 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.03 510 68.22 -17.12 36.96 33.50 1113 34.45 3.91 108 115 Peak T wmEnEh G E E E E o =
3 OS.77 707 U84 -7.67 SB.57 38 1L M4 391 100 118 Peak M dBuiin e/ B dBW difn B A8 B o deg
4 572461 B1.26 120.86 -39.62 66.73 33.85 1120 3%.45 3.91 160 118 Peak 1 5745.80 188,61 ----on -oooe .04 398 1121 3446 392 160 118 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 400, 4600, 5800. 7000
Frequency (MHz)
Site @3CH23-HY
Condition: AVG_54 3m DRH1B-E_LE2CASAISEN 248628 VERTICAL
+ RBi:1009.008KHz VBIW:0.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5745.00 l61.44

d dbw dB/m B dB B o deg
---- 86.88 33.89 1L.21 34.45 390  16@ LIS Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UI]@I HK(”'M
1| 11 | ] 700 L 11 | | ——
525 » e 525 e e gl 5
30 350
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11498.08 51.46 74.00 -22.54 34.9% 38.70 15.69 48.15 2.26 - -- Peak 1 1149%0.08 51.69 74.0@ -22.31 35.18 38.78 15.78 4@.15 2.26 - -- Peak
2 114%0.08 4173 54.00 -12.27 5.2 3878 15.70 48.15 2.26 - -- Average 1 114%.08 41.67 54.00 -12.33 25.16 38.7@ 15.70 48.15 2.26 - -- Average
3 17235.08 55.65 68.20 -13.15 39.15 4@.04 19.24 46.37 2.9 - -- Peak 3 17235.08 55.36 68.20 -12.84 39.40 40.88 19.25 46.37 3.00 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-10 of 99

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G - . NS N R A - L R ——
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-11 of 99

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR511002E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11a_CH157_5785MHz

Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
PERR_BETEALT0-24 4
1225 12251
e 1
1050 1050
875
875
e S ein e B W T e F e BEAKUND
3
525 - Aobagr
52.5
30 MM
350
175
175
Peak
5600 5637, 74, 51 5748, 5765
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR ER TR E R E B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 SEN.86 SLSH 65.00 16.66 T.52 A9 ILIT MAS 309 108 26 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.69 52.34 68.71-16.37 38.20 33.50 1113 34.45 3.91 100 203 Peak T EinE TR E B BB o =
3OS06.03 5450 107.14 52,55 4012 3L 1L MA5 391 100 293 Peak M dBuiin e/ B dBWV dfn B A8 B o deg
4 572099 55.37 113.06 -57.60 40.87 33.84 1120 .45 3.91 100 203 Peak 1 5785.80 185.69 ----on -oooe SLIL 398 112 3446 392 168 203 Peak
1 Level (dBuVim)
1225
1054 ]
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBIW:0.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5785.80 98,98 ------ ------ 84.40 33.99 11.22 34.46 3.92 16@ 203 Average
TEL : 886-3-327-0868 Page Number 1 C2-12 of 99

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Fundamental

Lt [BuVim)

700 FEAK BE(BA)_16-24)

0 T T e T S Y R ey

17!
Peak Blank
5785 5818, 5851, 56884, 5917, 5950
Frequency (MHz)
site + B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2CASAISEN_248620 HORIZONTAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
585406 52,28 110.89 -58.61 37.56 34.08 11.23 34.46 3.99 160 203 Peak
5874.43 52.01 105.36 -53.35 37.28 34.00 11.30 34.46 3.89 160 203 Peak
5024.92 5107 68.26 -17.19 36.31 34.08 11.35 34.47 3.88 160 203 Peak
5045.22 53.12 68.20 -15.68 38.35 34.08 11.37 34.47 3.87 108 283 Peak

PRI

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR511002E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11a_CH157_5785MHz

Pol. Vertical Fundamenta
, ynLevel (dBuVim) + gn LVl (dBuVim)
PEAR_BEMALTo-2 4
1225 12251
et 1
1050 1050
875
875
0.0
3 4 Tt S A Y et s A | A PEAK(UNI)
525! 1 — — 2 "
52.5
350
350
175
175
Peak
5600 5637, 674, 51 5748, 5765
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 VERTICAL
 RBH:1080.000KkHz VBN:3809.800kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 SEI0.92 5197 66.00 -16.38 B0t B0 1L16 M.A5 309 104 115 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.51 50.41 68.58 -18.17 36.27 33.50 1113 34.45 3.91 184 115 Peak T wmEnEh G E E E E o =
3OSHLTS 56.36 105.60 49,33 4190 3380 1120 MA5 391 104 118 Peak M dBuwiin e/ B dBWV dfn B A8 B o deg
4 572007 57.30 110.95 -53.65 4280 33.84 11.20 3.45 3.91 184 118 Peak 1 5785.80 167,85 ---eon -ooee .06 3.9 1123 3446 392 164 118 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG_54 3m DRH1B-E_LE2CASAISEN 248628 VERTICAL
+ RBi:1009.008KHz VBIW:0.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5785.80 181,87 ------ ------ 86.48 33.99 11.23 34.46 3.92 184 LI5 Average
TEL : 886-3-327-0868 Page Number 1 C2-14 of 99

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Vertical Fundamental

+ oLevel (dBuvim)

8 \\\

875 W

4 M“ww “PEAK BEB4)_16.24)

521 M 2 S— l4

17.

Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Frequency (MHz)
Site 1 B3CH23-HY

Condition: PEAK_BE(B4)_16-24 3m DRHLB-E_LE2CASAISEN_ 240628 VERTICAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
585406 51.93 110.89 -58.96 37.21 34.08 11.23 34.46 3.99 184 118 Peak
5867.83 53.49 167.21 -53.72 33.76 34.00 11.29 34.46 3.9 184 118 Peak
5024.26 50.74 68.75 -13.81 35.08 34.00 11.35 34.47 3.88 184 118 Peak
5927.73 53.37 68.20 -14.83 38.61 34.08 11.35 34.47 3.83 184 118 Peak

PRI

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical

1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)

1225 1225

875 85

EAK(UNI) EAK(UNI)
1| 11 | ] 1 700 L 11 | | —— I
" L) " . e

52"‘;. A P A by b : M ‘ 52"‘». PITTUTRRPR T VR

350 350
Peak

115 115
Avg

000 9200, 1400, 13600. 15800, 18000 000 9200, 400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg

1 11578.08 50.67 74.00 -23.93 33.68 38.61 15.73 4@.21 2.26 - -- Peak 1 11570.08 51.46 74.08 -22.54 35.88 38.60 15.76 48.24 2.26 - -- Peak

2 11570.08 41.64 54.00 -12.36 25.27 38.60 15.75 48.24 2.26 - -- Average 1 11570.08 41.76 54.00 -12.30 25.33 38.60 15.75 48.24 2.26 - -- Average

3 17355.08 53.75 68.20 -14.45 37.65 48.12 19.32 46.38 3.4 - -- Peak 3 17355.08 53.94 68.20 -14.26 37.83 48.14 19.32 46.38 3.63 - -- Peak

TEL : 886-3-327-0868 Page Number 1 C2-16 of 99
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Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G i e . S s SRR S S
[
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-17 of 99

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR511002E

Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

Pol. Horizontal Fundamental
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1
1050 1050
875
875
1 PEAK_BE(B4)_16-24
e ; S ein e B W T e F e 1 PEAKUND
525 SV b
' 528
340 M
350
175
175
Peak
5825 5850, 475, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR ER TR E R E B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 SE5A88 67.83 1105 43.30 .15 .09 128 M.A6 3.09 108 199 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 586450 66.13 108.14 -42.01 51.48 34.08 11.29 34.46 3.99 100 199 Peak T EinE TR E B BB o =
3OSOAI3 SL4B 6864 -17.36 3672 3400 1135 M7 385 100 199 Peak M dBuiin B/ B dBW dfn B A8 B o deg
4 593988 52.63 66.20 -15.57 3787 34.00 113 3%.47 .87 100 199 Peak 1 585,80 185.63 ----on -ooee .99 3.94 1135 3446 391 160 199 Peak
1 Level (dBuVim)
1225
1050 :
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBIW:0.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 98.28 ------ ------ 83.63 33.95 11.25 34.46 3.91 16@ 199 Average
TEL : 886-3-327-0868 Page Number : C2-18 of 99

FAX : 886-3-327-0855
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Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

Pol. Vertical Fundamenta
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1
1050 1050
875
875
700 12 PEAK.BE(B4)_16.24
Tt S A T s s S| 1 PEAK(UNI)
525 T "
52.5
350
350
175
175
Peak
5825 5850, 75, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 SEAT5 70.04 1LY LT %.30 W00 1.8 MA6 309 108 1D Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5858.25 69.29 109.89 -40.60 54.56 34.08 11.29 34.46 3.98 100 117 Peak T EinE TR E B BB o =
1OS5.00 SL47 68.20-16.73 3671 3400 1135 M7 385 100 117 Peak M dBuwiin e/ B dBW M/ B A8 B o deg
4592525 52.59 66.20 -15.61 37.83 34.00 1135 .47 3.88 180 117 Peak 1 585,80 167,81 --oeon oooee B4 3896 1126 3446 391 180 117 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008KHz VBIW:0.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 100,47 ------ ------ 85.82 33.95 11.25 34.46 3.91 1@  LI7 Average
TEL : 886-3-327-0868 Page Number 1 C2-19 of 99
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Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\”ln) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) HK(”'M
00—l - ] - - 00— - ] -
. A A Q
II:II 380!
Peak
115 115
Avg
000 9200, 1400, 13600, 15800, 18000 000 200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1ig50.08 56.70 74.00 -23.30 34.37 38.60 15.82 48.35 2.26 - -- Peak 1 1ig50.08 51.16 74.0@ -22.99 34.75 38.60 15.79 4@.38 2.26 - -- Peak
2 11650.08 41.61 54.00 -12.39 25.26 38.60 15.81 48.32 2.26 - -- Average 2 11650.08 41.59 54.00 -12.41 25.24 38.60 15.81 48.32 2.26 - -- Average
3 17475.08 54.54 68.20 -13.66 38.29 48.16 19.42 46.41 3.8 - -- Peak 3 17475.08 54.71 68.20 -13.49 38.46 48.16 19.42 46.41 3.8 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-20 of 99

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G e o e . TR R
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-21 of 99

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR511002E
4
Mode Band Edge
U-NII-3_5.725-5.85_802.11n HT20_CH149 5745MHz
Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
FERR BB 1024 4
1225 / 12251
e 1
1050 1050
i Lk
14 ’
e S ein e I W T e e [ BEAKUND
1
51‘51ruu.. iy P I A_M?
52.5
350, M
350
175
175
Peak
5600 5629, 58, 5667, 5716, 5745
Frequency (MHz)
1000 2200, 400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (Mz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
e e A B TRt Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . I .
1 SEL33 L0 6600 1501 .21 B ILI6 MAS 309 108 26 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.46 5151 68.54 -17.83 37.37 33.50 1113 34.45 3.91 100 203 Peak — e —— — ——
3OS19.65 72411853 -B.02 5791 3B 1L MA5 391 100 293 Peak M dBuiin e/ B dBW difn B A8 B o deg
4 512267 76.63 116.89 -40.26 62.12 33.85 11.20 3%.45 3.91 100 203 Peak 1 5745.80 18621 ----on -ooee 9166 3388 1121 3445 3.91 168 203 Peak
1 Level (dBuVim)
1225
1054 ’
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBI:0.820kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 98,99 ------ ------ 84.43 33.89 1L.21 34.45 3.91 16@ 203 Average
TEL : 886-3-327-0868 Page Number 1 C2-22 of 99

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

4
Mode Band Edge
U-NII-3_5.725-5.85_802.11n HT20_CH149 5745MHz
Pol. Vertical Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
FERR BB 1024 4
1225 / 12251
.—'—""')H_'-_' 1
1050 1050
875
4 875
3
e S ein e B W T e F e 1 BEAKUAD
12
525 i i
gy 525
350
350
175
175
Peak
5600 5629, 58, 5667, 5716, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR ER TR E R E B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 SEI.29 52.90 68.00 15.38 .80 BA) 1LIE M.A5 309 167 115 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565148 52.47 69.30 -16.83 38.32 33.51 1113 34.45 3.91 107 11§ Peak T EinE TR E B BB o =
IS990 68.90 107.98 -39.68 5442 3382 120 MA5 391 167 118 Peak M diuiin e/ B dBV dfn B A8 B o deg
4 52137 76.72113.91 -37.19 6222 33.84 1120 %.45 3.91 167 118 Peak 1 5745.80 188,58 ---on -ooee 4.03 388 1120 .45 391 167 118 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008KHz VBI:0.820kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 181,68 ------ ------ 87.13 3388 1L.21 34.45 3.90 167 LIS Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-23 of 99




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
1| 11 | ] 1 700 L 11 | | —— I
o A g inur n“wmww‘" - N
350 350
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200. 400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1i498.08 51.12 74.00 -22.88 34.61 38.78 15.7% 48.15 2.26 - -- Peak 1 1149%.08 5123 74.00 -22.77 34.73 38.78 15.69 4@.15 2.26 - -- Peak
2 1149%8.08 4159 54.00 -12.41 25.88 38.70 15.70 48.15 2.26 - -- Average 1 114%.08 41.66 54.00 -12.40 25.89 38.78 15.7@ 48.15 2.26 - -- Average
3 17235.08 54.45 68.20 -13.75 38.51 48.86 19.25 46.37 3.0 - -- Peak 3 17235.08 54.81 68.20 -13.39 38.85 48.88 19.25 46.37 3.0 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-24 of 99

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G o S A — o I R R B
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-25 of 99

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR511002E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11n HT20_CH157_5785MHz

Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
PERR_BETEALT0-24 4
1225 12251
el 1
1050 1050
875
875
e S ein e B W BT e f e 1 BEAKUND
1 3 4
525t P I AT T A e
o 528
340 W
350
175
175
Peak
5600 5637, 674, 51 5748, 5765
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 S35 SLT3 66.00 -16.47 1.8 305 1L16 M.A5 309 108 20 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.14 48.65 68.30 -19.65 34.51 33.50 1113 34.45 3.91 100 202 Peak T EinE TR E B BB o =
3OSTOLEL 5190 105.43 53,58 3744 3300 1120 MA5 391 100 292 Peak M diuiin dewifn B dBWV dfn B dE B o deg
4 572066 54.38 11179 -57.41 39.88 33.84 1120 .45 3.91 100 202 Peak 1 5785.80 186.23 ---on -ooee SL64 398 1123 3446 392 160 202 Peak
1 Level (dBuVim)
1225
1050 4
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBI:0.820kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5785.80 99.29 ------ ---e-- 84.71 33.99 1122 34.46 3.92 1@ 202 Average
TEL : 886-3-327-0868 Page Number 1 C2-26 of 99

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Fundamental
., yoLevel (dBuVim)
2 \
1050] .
875 M
0 - “REA BERA 1624
52 bt 2 3 4
e T LW TR T i
35,
17
Peak Blank
5785 5618, 5651, 5004, 5917, 5950
Frequency (MHz)
site + B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2CASAISEN_248620 HORIZONTAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
5854.30 54.37 112.40 -53.03 39.65 34.08 11.23 34.46 3.99 160 202 Peak
5871.30 52.07 106.24 -54.17 37.33 34.00 11.30 34.46 3.9 160 202 Peak
5024.76 50.25 68.38 -13.13 35.49 34.08 11.35 34.47 3.88 160 202 Peak
5929.71 52.83 68.20 -15.37 38.88 34.08 11.35 34.47 3.87 108 282 Peak

PRI

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-27 of 99



samonias. FCC RADIO TEST REPORT Report No. : FR511002E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11n HT20_CH157_5785MHz

Pol. Vertical Fundamenta
, ynLevel (dBuVim) + gn LVl (dBuVim)
PEAR_BEMALTo-2 4
1225 12251
/_,.,—" 1
1050 1050
875
875
e 4 Tt S A Y s s A | A PEAK(UNI)
3 1
1 2
S0 i b g AT A
52.5
350 M
350
175
175
Peak
5600 5637, 74, 51 5748, 5765
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (Mz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 VERTICAL
 RBH:1080.000KkHz VBN:3809.800kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . I .
1 S SLBL 66.00 -16.30 T7.90 3.0 1LI7 M.A5 3.09 108 115 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565236 561 69.95 -17.34 37.86 33.51 1113 34.45 391 188 115 Peak T wmEnEh G E E E E o =
3OS0.83 5480 105.43 50.63 40.3% 3380 1120 M.A5 391 100 118 Peak M diuiin e/ B dBW dfn B A8 B o deg
4 572099 58.51113.86 -50.55 44.01 33.84 1120 3.45 3.91 160 118 Peak 1 5785.80 188,42 ----on -ooee B84 398 1.2 446 392 100 118 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG_54 3m DRH1B-E_LE2CASAISEN 248628 VERTICAL
+ RBi:1009.008KHz VBI:0.820kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5785.80 181,18 ------ ------ 86.52 33.99 11.22 34.46 3.92 1@  LI8 Average
TEL : 886-3-327-0868 Page Number : C2-28 of 99

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Vertical Fundamental

Lt [BuVim)

0, TREAK,
700 b A BE(BA).16-24)
1 2 4
5 e BRI . i
%
17!
Peak Blank
5785 5616, 5851, 5804, 5917, 5950
Frequency (MHz)
Site  : B3CH23-HY

Condition: PEAK_BE(B4)_16-24 3m DRHLB-E_LE2CASAISEN_ 240628 VERTICAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
5854.80 53.47 111.27 -57.80 38.75 34.08 11.23 34.46 3.99 160 118 Peak
5872.62 52.63 105.87 -53.24 37.96 34.00 11.30 34.46 3.89 160 118 Peak
5024.92 5131 68.26 -16.95 36.55 34.08 11.35 34.47 3.88 160 118 Peak
5932.82 52.50 68.20 -15.61 37.83 34.08 11.36 34.47 3.87 108 118 Peak

PRI

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-29 of 99



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\”ln) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UI]@I EAK(UNI)
00—l - ] - 00— - ] - -
A 6
oA e s s e o e it
e Fre——
II:II 380!
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11578.08 5114 74.00 -22.86 34.75 38.61 15.73 48.21 2.26 - -- Peak 1 11570.08 50.65 74.00 -23.35 34.27 38.68 15.75 48.23 2.26 - -- Peak
2 11570.08 41.50 54.00 -12.50 25.13 38.68 15.75 48.24 2.26 - -- Average 2 11570.08 41.56 54.00 -12.44 25.19 38.60 15.75 48.24 2.26 - -- Average
3 17355.08 54.79 68.20 -13.41 38.68 48.10 19.35 46.39 3.5 - -- Peak 3 17355.08 54.92 68.20 -13.28 38.83 48.10 19.34 46.39 3.@4 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-30 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G AVG 54| ING 54
515 515
~18G o R S S SRS S S s I —
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-31 0of 99

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR511002E

Mode Band Edge

U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz

Pol. Horizontal Fundamental
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1
1050 1050
875
875
700 I PEAK_BE (B4)_16-24
Tt A Y A s s A | A PEAK(UNI)
525 B
‘ 528
0 M
350
175
175
Peak
5825 5850, 475, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 SEATS 6.63 1LY 4074 .91 M09 128 M.A6 309 108 260 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 586538 66.42 107.89 -41.47 S51.69 34.08 11.29 34.46 3.99 100 200 Peak T EinE TR E B BB o =
3OSO475 SL47 6838 -16.01 3671 3400 1135 M47 385 100 290 Peak M dBuiin dewifn B dBW dfn B A8 B o deg
4 593025 52.62 66.20 -15.58 .87 34.00 1135 3%.47 .87 100 200 Peak 1 585,80 106.04 ----on -ooee G40 394 115 3446 391 100 200 Peak
1 Level (dBuVim)
1225
1054 ’
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBI:0.820kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 98,56 ------ ------ 83.92 33.94 11.25 34.46 3.91 16@ 208 Average
TEL : 886-3-327-0868 Page Number 1 C2-32 of 99

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR511002E

Mode Band Edge

U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz

Pol. Vertical Fundamenta
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1
1050 1050
875
2 875
0.0 PEAK_BE(B4)_16-24
Tt S A T s s | B PEAK(UNI)
525 e o
52.5
350
350
175
175
Peak
5825 5850, 475, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR ER TR E R E B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 SEATS 7.6 1.3 .75 57.90 .09 128 M.A6 309 108 115 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5855.25 73.18 110.73 -37.55 58.46 34.08 1128 34.46 3.99 100 11§ Peak T EinE TR E B BB o =
3OSO450 S0.88 6857 -17.69 3612 3400 1135 M7 385 100 118 Peak M dBuwiin dewifn B dBW M/ B A8 B o deg
4 5913 52.47 66.20 -15.73 372 34.00 1135 .47 .87 100 118 Peak 1 585,80 187.33 ooeon oooee 9266 33.96 1126 34.46 3.91 168 118 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008KHz VBI:0.820kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 18,31 ------ ------ 85.66 33.95 11.25 34.46 3.91 1@  LI8 Average
TEL : 886-3-327-0868 Page Number : C2-33 of 99

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) [AK(UIM
1| 11 | ] 1 700 L 11 | | ——
VB A Lﬁj
2 e : - s = = = S
IIHI 380!
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11650.08 50.95 74.00 -23.65 34.60 38.60 15.79 48.30 2.26 - -- Peak 1 11650.08 50.95 74.00 -23.65 34.62 38.60 15.81 48.34 2.26 - -- Peak
2 11650.08 41.57 54.00 -12.43 25.22 38.60 15.81 48.32 2.26 - -- Average 1 11650.08 41.66 54.08 -12.40 25.25 38.60 15.81 48.32 2.26 - -- Average
3 17475.08 55.62 68.20 -13.18 38.79 48.11 19.44 46.41 3.9 - -- Peak 3 17475.08 54.84 68.20 -13.36 38.60 48.13 19.43 46.41 3.9 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-34 of 99

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G s e S SV R B
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-35 of 99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11n HT40_CH151_5755MHz
Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
PERR_BETEALT0-24 4
1225 12251
—'—""f/
1050 1050 1
i Lk
3 ;
e S ein e I W T e F e 1 BEAUAD
1 3 '
515 1] M \JVAIN L e o
e 525
350
350
175
175
Peak
5600 5631, 662, 5693 5724, 5755
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
e e A B TRt Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 SEM.G1 .05 68.00 -13.05 10.95 BAT 1LIE M.A5 309 108 20 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2565255 53.94 70.09 -16.15 39.78 33.52 1113 34.45 3.91 100 203 Peak T EinE TR E B BB o =
3OS19.51 7443 110.66 36,23 5093 3384 1020 2.5 301 160 283 Peak Mo dul/n dBulfa B B0V 8/ B dB dB o deg
4 572028 72.36 11144 -38.58 5836 33.84 1120 .45 3.91 100 203 Peak 1 5795.80 182,39 -ooeon oooee §.8L 398 112 .46 392 100 203 Peak
1 Level (dBuVim)
1225
1050
1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site @3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBIW:0.430kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5755.80 95.16 ------ ------ 89.59 33.99 11.21 34.46 3.92 lee

203 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-36 of 99




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Fundamental
., yoLevel (dBuVim)
1225
15 T
875
9 MW Pk et 24
M 1 ]
i
52! L LT e by i
350
17!
Peak Blank
5755 5794, 5633, 5072, 5011, 5950
Frequency (MHz)
site + B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2CASAISEN_248620 HORIZONTAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
1 5854.45 53.40 112.85 -58.56 38.77 34.00 11.23 34.46 3.99 160 203 Peak
2 587415 52.87 105.44 -53.37 37.34 34.00 11.30 34.46 3.39 160 283 Peak
3 592485 50.32 68.31 -17.99 35.56 34.00 11.35 34.47 3.88 180 283 Peak
4 5926.68 52.26 68.20 -15.34 37.58 34.89 11.35 34.47 3.88 180 203 Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C2-37 of 99



samonias. FCC RADIO TEST REPORT Report No

.+ FR511002E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11n HT40_CH151_5755MHz

Pol. Vertical Fundamenta
, ynLevel (dBuVim) + gn LVl (dBuVim)
PEAR_BETALTo-22 14
1225 12251
—'—"")_'—/
1050 1050 1
875
N 015
0.0 d
s Tt A T s s | PEAK(UNI)
| 1
525, A Mg hih
i g
52.5
350
350
175
175
Peak
5600 5631, 62, 5693 5724, 5755
Frequency (MHz)
1000 2200, 3400, 4600 5800. 7000
site @ @3CH2I-HY Frequency (Mz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 VERTICAL
 RBH:1080.000KkHz VBN:3809.800kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR ER TR E R E B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 S0 T8 66.00 5.0 070 BAY ILIT MAS 309 108 115 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5653.31 55.50 70.67 -15.17 4134 33.52 113 34.45 391 180 115 Peak T wmEnEh G E E E E o =
3OS10.52 75.07 108,15 -33.68 60.50 3352 1120 MA5 391 100 118 Peak M dBuiin dewifn B dBW dfn B dF B o deg
4 572183 76.69 114.97 -38.28 6219 33.84 1120 .45 3.91 160 118 Peak 1 5795.80 18421 ooeon ooees 8.65 33.89 1121 3445 391 160 118 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 400, 4600 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG_54 3m DRH1B-E_LE2CASAISEN 248628 VERTICAL
+ RBi:1009.008KHz VBIW:0.430kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 5755.80 97.11 ------ ---e- 82.55 33.89 1L.21 .45 3.9

1 168 118 Average

TEL : 886-3-327-0868 Page Number : C2-38 of 99

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Vertical Fundamental

Lt [BuVim)

R TL T

Peak Blank
5755 5794, 5033, 5072, 5911, 5950
Frequency (MHz)

site + B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRHLB-E_LE2CASAISEN_ 240628 VERTICAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
5854.84 53.41 111.16 -57.75 33.60 34.08 11.23 34.46 3.99 160 118 Peak
5872.59 53.84 105.38 -52.84 39.11 34.00 11.30 34.46 3.89 160 118 Peak
5023.48 50.43 60.32 -18.89 35.67 34.00 11.35 34.47 3.88 160 118 Peak
5043.37 52.49 68.20 -15.71 37.72 34.88 11.37 34.47 3.87 108 118 Peak

PRI

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-39 of 99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UI]@I EAK(UNI)
1| 11 | ] 700 L 11 | | —— I
o 'MJ o PR REAY.. )
| i - Sariieh " il WY ey v G
30 350
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200, 400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1151@.08 51.63 74.0@ -22.37 35.17 3B.66 15.72 48.18 2.26 - -- Peak 1 11510.08 51.67 74.00 -22.93 34.59 38.68 15.71 48.17 2.26 - -- Peak
2 11518.08 41.53 54.00 -12.47 25.85 38.68 15.71 48.17 2.26 - -- Average 2 11510.08 41.55 54.0@ -12.45 25.67 38.68 15.71 48.17 2.26 - -- Average
3 17265.08 55.21 68.20 -12.99 39.89 48.19 19.29 46.38 3.@2 - -- Peak 3 17265.08 54.84 68.20 -14.16 37.94 48.17 19.29 46.38 3.@2 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-40 of 99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G IS S —— . R R e o M
I e
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-41 of 99

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR511002E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11n HT40_CH159_5795MHz

Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
PERR_BETEALT0-24 4
1225 / 12251
/‘
1050 1054 !
875
875
e S ein e B W T e F e 1 BEAKUND
3 4
12
T
52.5
350
350
175
175
Peak
5600 5639, 678, 517, 5756, 5795
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . I .
1 SEIB.05 52.00 65.00 -16.0 T7.88 A0 1L1E M.A5 309 108 20 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565148 51.09 69.30 -18.21 36.94 33.51 1113 34.45 3.91 100 203 Peak T EinE TR E B BB o =
3OSH3.06 5450 106.08 5153 40.03 3L 120 MA5 391 100 293 Peak M dBuiin dewifn B GOV dfn B dE B o deg
4 572012 53.96 111.87 -57.11 39.45 33.84 1120 .45 3.91 100 203 Peak 1 5795.80 180.98 ----on oo 86.37 3.1 1124 3446 392 160 203 Peak
1 Level (dBuVim)
1225
1050
1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBIW:0.430kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5795.80 94,01 ------ ------ 79.43 3399 1122 3446 3.92  16@ 203 Average
TEL : 886-3-327-0868 Page Number 1 C2-42 of 99

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Fundamental
., yoLevel (dBuVim)
1225
15 T
-v-h-n-w-m\
875
700 Wk ]
2
52 AL A s 4
35,
17!
Peak Blank
5795 5626. 5657, 5666, 5919, 5950
Frequency (MHz)
site + B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2CASAISEN_248620 HORIZONTAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
585409 60.77 110.83 -50.06 46.05 34.00 11.23 34.46 3.99 160 203 Peak
5874.67 57.17 185.29 -43.12 42.44 34.00 11.30 34.46 3.89 160 203 Peak
5024.89 50.81 68.28 -17.47 36.85 34.00 11.35 34.47 3.88 100 203 Peak
5045.35 51.57 68.20 -16.63 36.89 34.08 11.37 34.47 3.87 108 283 Peak

PRI

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-43 of 99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

8
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11n HT40_CH159 5795MHz
Pol. Vertical Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
PERR_BETEALT0-24 4
1225 / 12251
/—
1050 1050 1
875
875
e . S ein e B W T e F e 1 BEAKUND
51‘51 i z i
52.5
350
350
175
175
Peak
5600 5639, 678, 517, 5756, 5795
Frequency (MHz)
1000 2200, 400, 4600, 5800. 7000
Site : @3CH23-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
M EhEh & & & G & o = Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg s M .
1 SEOLIT A4 68.00 -15.76 B.62 B2l 1L16 MAS 309 108 113 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565265 52.86 70.17 -17.31 38.78 33.52 1113 34.45 3.91 180 113 Peak T EinE TR E B BB o =
390040 57.36 105.50 48.23 4209 33.80 1020 M.45 301 160 113 Peak Mo dl/n dBulfa B BV 8/ B dB o dB o deg
4 5203 5.22 11152 -55.30 4172 33.84 1120 %.45 391 160 113 Peak 1 5795.80 183.19 ooeon oooee 8.60 33.98 1123 3446 3.92 168 113 Peak
1 Level (dBuVim)
1225
1050
1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008KHz VBIW:0.430kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5795.80 95.96 ------ ------ 81.37 33.99 11.23 34.46 3.92 1@  LI3 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-44 of 99




ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Vertical Fundamental
+ oLevel (dBuvim)
1225
15 T
mvvw«mv\
875
700 i ~PEAK_BE(B4)_16-24)
2
52 e b b 4
17.
Peak Blank
5795 5826. 5857, 5808, 5919, 5950
Frequency (MHz)
Site 1 B3CH23-HY

Condition: PEAK_BE(B4)_16-24 3m DRHLB-E_LE2CASAISEN_ 240628 VERTICAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
5854.68 61.55 111.54 -49.99 46.83 34.08 11.23 34.46 3.99 160 113 Peak
5865.37 61.06 167.39 -46.83 46.33 34.00 11.29 34.46 3.9 160 113 Peak
5024.58 50.98 68.51 -17.61 36.14 34.00 11.35 34.47 3.88 160 113 Peak
5935.59 52.46 68.20 -15.74 37.70 34.08 11.36 34.47 3.87 188 113 Peak

PRI

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-45 of 99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UI]@I HK(”'M
1| 11 | ] 700 L 11 | | ——
. sl . Y
J ot oottt oo e i
30 350
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11598.08 51.61 74.00 -22.39 35.23 3B.68 15.76 48.24 2.26 - -- Peak 1 11590.08 51.26 74.0@ -22.74 34.9% 38.60 15.78 48.28 2.26 - -- Peak
2 11590.08 41.40 54.00 -12.60 25.83 3B.60 15.77 48.26 2.26 - -- Average 2 11590.08 41.43 54.00 -12.57 25.86 38.60 15.77 48.26 2.26 - -- Average
3 17385.08 54.49 68.20 -13.71 38.37 48.10 19.36 46.39 3.5 - -- Peak 3 17385.08 54.31 68.20 -13.89 38.22 48.10 19.34 46.39 .04 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-46 of 99

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G e — e JEOON N S (S S g
[—
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-47 of 99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

9
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT80_CH155 5775MHz
Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
PERR_BETEALT0-24 4
1225 12251
/
1050 1050 .
875
875
4
3
e o S ein e B W T e F e 1 PEAKUND
S8yt SR
52.5
350
350
175
175
Peak
5600 5635, 70, 5705, 5740, 5175
Frequency (MHz)
1000 2200, 400, 4600, 5800. 7000
Site : @3CH23-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos + RBH:1060.000kHz VBW:3000.006kHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SHI6.E3 .20 6800 -0.08 M.Al BA3 ILIE M.AS 309 108 19 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2565093 S57.14 68.89 -11.75 42.99 33.51 1113 34.45 3.91 100 195 Peak T EinE TR E B BB o =
303,05 67.38 106.31 -38.43 5341 3381 1020 .45 301 160 195 Peak Mo dul/n dBulfa B B0V 8/ B dB dB o deg
4 52060 70.29 11171 -41.42 55.79 33.84 1120 .45 3.91 160 195 Peak L ST75.80 9761 -ooeon oooees 83.03 398 112 .46 392 160 195 Peak
1 Level (dBuVim)
1225
1050
1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008kHz VBIW:0.910kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB  dBuv  dB/m
1 5775.80 98,35 ------ ------ 75.77 33.98

1122 34.46 3.92 1@ 195 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Horizontal Fundamental
., yoLevel (dBuVim)
1225 ‘\
.
105,
B87.5 *\
0 - "PEA BE4 1624
Alihoy o 5

521 e M st

Wi
35,
17!

Peak Blank
5175 5610. 5645, 5660. 5915, 5950
Frequency (MHz)
site + B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2CASAISEN_248620 HORIZONTAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
5854.80 66.82 111.26 -44.44 52,10 34.08 11.23 34.46 3.99 160 195 Peak
5867.75 68.94 167.23 -33.29 54.21 34.00 11.29 34.46 3.9 160 195 Peak
5023.40 55.43 60.38 -13.95 40.67 34.00 11.35 34.47 3.88 160 195 Peak
5925.50 55.48 68.20 -12.80 40.64 34.08 11.35 34.47 3.83 108 195 Peak

PRI

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR511002E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz

Pol. Vertical
+ s Level (dBuVim)
FEAR_BEBAL_T0-23
1225
1050 e
875
700 .
12
51‘5wwﬂWMMV‘IM‘ ot
350
175
Peak
5600 5635, 670, 5705, 5740, 5175
Frequency (MHz)
Site : B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2CASAISEN_ 240628 VERTICAL
: RBiN:1080.000kHz VBi:3008.808kHzZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m B dBuv  dB/m B ds  d8 a deg
564445 59.76 68.20 -8.44 45.66 33.47 11,13 34.45 3.99 282 217 Peak
5653.38 59.65 78.71 -11.86 45.49 33.52 1L.18 34.45 3.91 282 217 Peak
5708.85 70.39 107.68 -37.29 55.01 33.82 11.20 34.45 3.91 282 217 Peak
5720.48 69.37 111.71 -42.3¢ 54.87 33.84 11.28 34.45 3.91 282 217 Peak

PRI

Avg Blank

Fundamental

Level (dBuVim)

14)

1225
1050 1
875

V00 e PEAKIN

525

30

175

1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)

Site : B3CH23-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL

: RBI:1000.000KHL VBiV:3000.B00kHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

1 5775.00 160.77 ------ ------ 86.18 33.98 11.23 34.46 3.92 282 27 Peak
1 Level (dBuVim)
1225
1050
1
875
00
AVG_54
5251
30
175
1000 200, 3400, 4600. 5800. 7000
Frequency (MHz)
Site : B3CH23-HY
Condition: AVG_54 3m DRH1G-E_LE2CMSALBEN 240620 VERTICAL
+ RBH:1000.000kHz VBH:0.910kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
5775.60 93.33 ------ -o-ee- 78.74 3399 11.23 3446 3.92 282 217 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Vertical Fundamental

Lt [BuVim)

(wv‘wwwwrmwwq\
875
e \»@ it P BE B 1624

l s
52 e g i

17!
Peak Blank
5T15 5810. 5645, 5680, 5915, 5950
Frequency (MHz)
site + B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRHLB-E_LE2CASAISEN_ 240628 VERTICAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
5853.40 71.77 114.45 -42,68 57.05 34.08 11.23 34.46 3.99 282 217 Peak
5862.68 69.98 108.65 -33.67 55.25 34.00 11.29 34.46 3.9 282 217 Peak
5024.80 54.21 68.35 -14.14 39.45 34,00 11.35 34.47 3.88 282 217 Peak
5026.99 58.22 68.20 -9.98 43.46 34.08 11.35 34.47 3.83 282 217 Peak

PRI

TEL : 886-3-327-0868 Page Number 1 C2-51 of 99
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UNI) [AK(UIM
1| 11 | ] 1 700 L 11 | | ——
A6 6.5
525 - e rk M@ 525 a— .
IR . b o g
30 350
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200. 400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11550.08 51.31 74.00 -22.69 34.93 38.68 15.74 48.20 2.26 - -- Peak 1 11550.08 51.67 74.0@ -22.33 35.17 38.7@ 15.70 4@.16 2.26 - -- Peak
2 11550.08 41.68 54.00 -12.32 25.29 38.60 15.74 48.21 2.26 - -- Average 2 11550.08 41.76 54.0@ -12.30 25.31 38.60 15.74 48.21 2.26 - -- Average
3 17325.08 54.71 68.20 -13.49 38.59 48.16 19.31 46.38 3.63 - -- Peak 3 17305.08 55.10 68.20 -13.10 38.98 48.18 19.36 46.39 3.65 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-52 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G e R et o e I I
| s
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-53 of 99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149 Full RU_5745MHz
Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
FEAR_BEBAL_T0-23 14
1225 / 12251
.—'—""';F'_J
1050 1050 1
o o5
3 :
e S ein e B W T e e BEAUND
23 P e BTN
52.5
%0 M
350
175
175
Peak
5600 5629, 58, 5667, 5716, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRHLB-E_LE2CASALBEN 240620 HORTZONTAL
- REW: 1080 000KHZ VEW: 3009 800Ktz SHT:Auto Site @ B3CHI3-HY
Condition: PEAK(UNIT) 3m DRHL3-E_LE2CASALBEN 248620 HORTZONTAL
Linit Read At (able Preamp  Aux  APos  Thos + RBH:1060.000kHz VBW:3000.006kHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
M EhEh & & & G & o = Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1S9 .03 66.00 1607 T1.95 BAS ILIT MAS 309 38 2% Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.83 50.56 68.22 -17.66 36.42 33.50 1115 34.45 391 300 135 Peak —_——
39193 73.00 110.61 -37.60 S50 3384 1020 2.5 301 360 235 Peak Mo dl/n dBulfa B BV B/ B dB o dB o deg
4 572137 75.56 113.91 -38.37 6104 3384 1120 .45 3.91 360 235 Peak 1 5745.80 183.99 -oeon cooee 89.43 389 1120 3445 391 300 235 Peak
1 Level (dBuVim)
1225
1050 i
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)

Site : B3CH23-HY
Condition: AVG_54 3m DRH1S-E_LE2CASALSEN 248628 HORIZONTAL

+ RBH:1000.000kHz VBH:1.000kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.00 97.38 ------ ----- 82.83 33.88 1L.21 34.45 3.91 360 235 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-54 of 99




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

10
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149 Full RU_5745MHz
Pol. Vertical Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
FERR BB 1024 4
1225 / 12251
.—'—""';F'__' 1
1050 1050
875
3 o5
e S ein e Bl W T e F e 1 BEAKUND
12
28 p W
’ 528
350
350
175
175
Peak
5600 5629, 58, 5667, 5716 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (Mz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SEIS.G7 5353 68.00 1067 A2 BAB ILIE MAS 309 108 1D Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2565046 54.27 68.54 -14.27 40.13 33.50 1113 34.45 3.91 100 117 Peak T EinE TR E B BB o =
3571934 75.86 U861 377 634 384 1L M4 391 100 117 Peak M dBuiin e/ B dBWV dfn B dE B o deg
4 572035 77.74 111.60 -33.86 63.24 33.84 1120 3%.45 3.91 180 117 Peak 1 5745.00 188,54 ---on -ooee .98 389 1120 .45 391 18 117 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008kHz VBI:1.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 10,38 ------ ------ 85.74 33.89 1L.21 34.45 3.91 1@ 117 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-55 of 99




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UI’@I HK(”'M
1| 11 | ] 700 L 11 | | ——
o | G Q o 1 et M
bt sk v i . =
30 350
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1i498.08 52.74 74.00 -20.26 36.26 38.68 15.71 48.17 2.26 - -- Peak 1 1149%0.08 52.69 74.0@ -20.31 36.19 38.78 15.69 4@.15 2.26 - -- Peak
2 1149%0.08 42.87 54.00 -11.13 26.36 8.7 15.70 48.15 2.26 - -- Average 1 114%.08 42.82 54.0@ -11.18 26.31 38.78 15.70 48.15 2.26 - -- Average
3 17235.08 53.86 68.20 -14.34 37.87 48.10 19.26 46.37 3.00 - -- Peak 3 17235.08 55.56 68.20 -12.64 39.68 48.82 19.23 46.36 2.9 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-56 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G S S — i
[ ——r—  ———
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-57 of 99

FAX: 886-3-327-0855
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11

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU 26/0_5745MHz

Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
FERR BB 1024 4
1225 / 12251 ;
.—'—""';F'-_'
1050 1050
875 :
875
e ’ S ein e B W T e e 1 BEAKUND
51‘5MMWMMW»wMMM/Hm«:M
525 Dot
350
350
175
175
Peak
5600 5629, 658, 5667, 5716 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SHI6.81 5200 68.00 15.01 3.8 A3 ILIE M.A5 309 11 19 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5669.3L 66.08 B2.53 -16.45 51.B2 33.62 1113 34.45 3.91 121 195 Peak T EinE TR E B BB o =
3OS0 B5.74 10615 20,40 7127 3L 1.2 M4 391 121 198 Peak M duiin dewifn B dBWV dfn B A8 B o deg
4 572006 65.30 110.9 -45.64 50.80 33.84 1120 .45 3.91 121 198 Peak b 575,80 113,07 ooeon oooes .52 388 1120 .45 391 11 198 Peak
1 Level (dBuVim)
1225
1
1050
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBIN:0. 200kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 187.61 ------ ------ 93.67 3387 1L.21 34.45 390 121 198 Average
TEL : 886-3-327-0868 Page Number : C2-58 of 99

FAX : 886-3-327-0855
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11

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU 26/0_5745MHz

Pol. Vertical Fundamenta
, ynLevel (dBuVim) + gn LVl (dBuVim)
FERR BB 1024 4
1225 12251 1
1050 1050
875
875
e S ein e B W T e F e 1 BEAKUND
525, i ! 2
' 528
350, W
350
175
175
Peak
5600 5629, 658, 5667, 5716, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR ER TR E R E B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 S35 5201 66.00 15.09 B.17 BA ILIT MAS 309 108 101 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2565090 52.48 68.87 -16.39 38.33 33.51 1113 34.45 3.91 100 161 Peak T EinE TR E B BB o =
3OSTOLO4 BG4 10574 2210 69.15 3300 1120 M45 391 100 101 Peak M dBuiin dewifn B dBV difn B A8 B o deg
4 572209 72.63 115.57 -42.94 5813 33.84 1120 3%.45 3.91 160 101 Peak b 575,80 115,12 -ooeen oooees 160.57 33.88 1121 34.45 3.91 160 101 Peak
1 Level (dBuVim)
1225
1
1050
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008KHz VBIN:0. 200kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 189.84 ------ ------ 95.30 33.87 1L.21 34.45 3.91 1@ 181 Average
TEL : 886-3-327-0868 Page Number 1 C2-59 of 99

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

12
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149 Partial RU 52/37_5745MHz
Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
FERR BB 1024 4
1225 / 12251 ;
.—'—""';F'__'
1050 1050
875
3 rfd
4
o S ein e B W T e e 1 PEAKUND
525 S S —
52.5
350
350
175
175
Peak
5600 5629, 658, 5667, 5716 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR ER TR E R E B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SEI6.35 5243 68.00 -15.72 3.37 BB ILIE M.AS 309 108 207 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.83 50.74 68.22 -17.48 36.66 33.50 1113 34.45 3.91 100 201 Peak T EinE TR E B BB o =
3S706.00 B0.74 106,88 26,14 66.27 331 1120 MA5 391 100 291 Peak M diuiin dewif B GOV difn B db B o deg
4 572050 70.29 111.93 -41.64 55.79 33.84 1120 .45 3.91 100 201 Peak b 575,80 11271 ooeen oooees .17 BE7 120 445 391 168 200 Peak
1 Level (dBuVim)
1225
1
1050
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBIN:0. 200kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 185.68 ------ ------ 91.13 33.88 1L.21 34.45 3.91  16@ 201 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-60 of 99




samonias. FCC RADIO TEST REPORT Report No. : FR511002E

12

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU 52/37_5745MHz

Pol. Vertical Fundamenta
, ynLevel (dBuVim) + gn LVl (dBuVim)
FERR BB 1024 4
1225 / 12251 ;
.—'—""';F'_J
1050 1050
875
3 o5
4
o A ein e B W T e e 1 BEAKUND
s S
52.5
350
350
175
175
Peak
5600 5629, 658, 5667, 5716, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SEIS.G8 5200 68.00 15.01 3.9 BAT ILIE MA5 399 11 9% Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.9 51.96 68.87 -16.91 37.81 33.51 1113 34.45 3.91 111 96 Peak T EinE TR E B BB o =
3OSH6.57 B0.44 10712 26,68 65.97 331 1L20 MAS 391 11 9 Peak M dBuyin e/ B dBV difn B A8 B o deg
4 572021 72.99 111.27 -38.37 58.40 33.84 1120 %.45 3.91 111 96 Peak L 575,80 113,58 -ooeon oooeee 9.03 388 1120 .45 391 11 96 Peak
1 Level (dBuVim)
1225
1
1050
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008KHz VBIN:0. 200kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 187.76 ------ ------ 93.21 3388 11.21 .45 3.91 11 96 Average
TEL : 886-3-327-0868 Page Number : C2-61 of 99
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR511002E

13
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149 Partial RU 106/53_5745MHz
Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
FERR BB 1024 4
1225 / 12251
I N 1
1050 1050
875
3 875
e S ein e B W T e e 1 PEAUND
525, e 3 S S VO
52.5
%0 M
350
175
175
Peak
5600 5629, 658, 5667, 5716 5745
Frequency (MHz)
1000 2200, 400, 4600 5800. 7000
site @ @3CH2I-HY Frequency (Mz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
e e A B TRt Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SEIBI4 AL 6800 15.76 .30 BA) ILIE M.AS 309 108 15 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.83 50.40 68.22 -17.82 36.26 33.50 1113 34.45 3.91 100 186 Peak — e —— — ——
3 OSILED 77.09 10850 3LAL G261 3382 1120 MA5 391 100 186 Peak M diuwiin dewifn B dBV dfn B dE B o deg
4 52021 74.07 11127 -37.20 59.57 33.84 1120 3%.45 3.91 100 186 Peak 1 5745.00 187.28 ----on -ooeee .73 388 1120 .45 391 100 186 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 400, 4600 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBI:0.220kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 181,31 ------ ------ 86.76 33.88 11.21 34.45 3.91 16@ 186 Average
TEL : 886-3-327-0868 Page Number : C2-62 of 99

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

13
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149 Partial RU 106/53_5745MHz
Pol. Vertical Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
FERR BB 1024 4
1225 / 12251
1
.—'—""';F'-_'
1050 1050
875
3 875
0.0 ;
‘ Tt S A Y s s S| PEAK(UNI)
528, N -
52.5
350
350
175
175
Peak
5600 5629, 58, 5667, 5716, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR ER TR E R E B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SE3.03 SAL 66.00 15.00 19.00 349 ILI7 M.A5 309 108 184 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2565017 51.95 68.33 -16.38 37.81 33.50 1113 34.45 3.91 100 104 Peak T EinE TR E B BB o =
3 OSB3 77.81 U833 RS2 6331 3B 1L MAS 391 100 14 Peak M diuiin e/ B dBV dfn B dE B o deg
4 572006 71.26 110.9 -39.68 56.76 33.84 11.20 3.45 3.91 100 164 Peak 1 5745.80 110.92 -o--on oooee %.37 388 1121 .45 391 160 104 Peak
1 Level (dBuVim)
1225
1054 !
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008KHz VBI:0.220kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5745.80 183.03 ------ ------ 88.48 33.88 1L.21 34.45 3.91 16@ 184 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-63 of 99
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14

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE20_CH157_Full RU_5785MHz

Pol. Horizontal Fundamental
, ynLevel (dBuVim) + gn LVl (dBuVim)
PERR_BETEALT0-24 4
1225 12251
’—"-FF"
1050 1050 1
875
875
e S ein e B W T e F e 1 PEAKUND
525, N '
) 52.5
350 WM
350
175
175
Peak
5600 5637, 74, 51 5748, 5765
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
R En G E G G & & & o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SEILA 5133 68.00 -16.67 T1.06 BAS ILIT MAS 309 248 2% Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565014 49.76 68.30 -18.5¢ 35.62 33.50 1113 34.45 3.91 240 236 Peak T EinE TR E B BB o =
3OSHR.79 5250 106.26 53.67 B2 BBl ILA MAS 391 240 236 Peak M duiin dewifn B dBW dfn B A8 B deg
4 52025 53.12 11137 -58.25 38.62 33.84 1120 .45 3.91 240 236 Peak R 8.5 3398 112 .46 3.92 M0 236 Peak
1 Level (dBuVim)
1225
1050 i
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008kHz VBI:1.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5785.80 96,97 ------ ------ 82.39 33.99 11.22 34.46 3.92 240 236 Average
TEL : 886-3-327-0868 Page Number : C2-64 of 99

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental

Lt [BuVim)

15 .
75

700 .\w‘ PREAK_BE(B4) 16-24)
M ] 2
%
17!
Peak Blank
5785 518, 5951, 5084, 5917, 5950
Frequency (MHz)
site * B3CH23-HY

Condition: PEAK_BE(B4)_16-24 3m DRH1B-E_LE2CASAISEN_248620 HORIZONTAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
585406 51.32 110.89 -59.57 36.60 34.08 11.23 34.46 3.99 240 236 Peak
5871.79 52,31 106,10 -53.79 37.38 34.00 11.30 34.46 3.89 240 236 Peak
5024.26 50.66 68.75 -13.89 35.00 34.00 11.35 34.47 3.88 240 236 Peak
5934.80 51.56 68.20 -16.64 36.89 34.08 11.36 34.47 3.87 248 236 Peak

PRI

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-65 of 99



samonias. FCC RADIO TEST REPORT Report No. : FR511002E

14

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE20_CH157_Full RU_5785MHz

Pol. Vertical Fundamenta
, ynLevel (dBuVim) + gn LVl (dBuVim)
PERR_BETEALT0-24 4
1225 12251
el 1
1050 1050
875
875
e S ein e B W T e e 1 BEAKUND
3 4
LZA e ey rewo z sty
’ 528
%0 M
350
175
175
Peak
5600 5637, 74, 51 5748, 5765
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR ER TR E R E B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SE0.03 5197 68.00 -16.38 .19 B2l 1L16 M.A5 309 108 115 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2565032 49.90 68.44 -18.5¢ 35.76 33.50 1113 34.45 3.91 100 11§ Peak T EinE TR E B BB o =
3OSTOLEL 53.85 105.48 SL.E3 2.3 3300 1120 MA5 391 100 118 Peak M dbuiin dewifn B dBV dfn B A8 B o deg
4 572025 55.36 11137 -55.51 4136 33.86 1120 3%.45 3.91 160 118 Peak 1 5785.80 106.90 ----on -oooo 9232 398 1.2 446 392 100 118 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008kHz VBI:1.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5785.80 180,19 ------ ------ 85.61 33.99 11.22 34.46 3.92 1@  LI3 Average
TEL : 886-3-327-0868 Page Number : C2-66 of 99

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR511002E

Pol. Vertical Fundamental
., yoLevel (dBuVim)
2 \
105, \\
875 \W
o %“wh "R BER 1624
Wﬁw 1 2 4
52 Ay " . -
o
350
17!
Peak Blank
5785 5618, 5651, 5004, 5917, 5950
Frequency (MHz)
site + B3CH23-HY
Condition: PEAK_BE(B4)_16-24 3m DRHLB-E_LE2CASAISEN_ 240628 VERTICAL
* RBW:1000.000kHZ VBW:3000.808KHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
1 5854.06 53.92 110.89 -56.97 39.20 34.00 11.23 34.46 3.99 160 118 Peak
2 5874.93 52.73 105.22 -52.49 38.08 34.00 11.3¢ 34.46 3.39 180 115 Peak
3 592476 51.22 68.33 -17.16 36.46 34.00 11.35 34.47 3.88 180 118 Peak
4 5929.54 52.59 68.20 -15.61 37.84 34.89 11.35 34.47 3.87 180 113 Peak

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\”ln) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UI]@I HK(”'M
1| 11 | ] 700 L 11 | | ——
W AW@I 1 st B‘Q
30 350
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 11578.08 52.41 74.00 -21.59 36.83 38.68 15.76 48.24 2.26 - -- Peak 1 11570.08 52.61 74.0@ -20.39 36.23 38.68 15.76 48.24 2.26 - -- Peak
2 11570.08 42.54 54.00 -11.46 26.17 38.60 15.75 48.24 2.26 - -- Average 1 11570.08 42.74 54.00 -11.26 26.37 38.60 15.75 48.24 2.26 - -- Average
3 17355.08 55.61 68.20 -13.19 38.93 48.18 19.33 46.39 .04 - -- Peak 3 17355.08 54.53 68.20 -13.67 38.42 4B.14 19.32 46.38 3.63 - -- Peak
TEL : 886-3-327-0868 Page Number 1 C2-68 of 99

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G VG54 AVG_54
515 515
~18G — [ sarnd U N
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-69 of 99

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR511002E

15
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165 Full RU_5825MHz
Pol. Horizontal Fundamental
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1050 1050 1
875
875
700 19 PEAK_BE(B4) 16-24
1t A T s s A | A PEAK(UNI)
525 R NN . ;
52.5
3540 M
350
175
175
Peak
5825 5850, 75, 5900 5925, 5950
Frequency (MHz)
1000 2200, 400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
M EhEh & G & G & o = Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 S350 69.75 1400 AT .03 M09 125 MA6 309 408 96 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5856.80 67.38 110.52 -43.14 52.66 34.08 11.28 34.46 3.99 400 96 Peak — e —— — ——
3OSO400 SLT7 6894 -17.07 301 .00 1135 MA7 385 40 9 Peak M dBuin dewifn B dBW dfn B A8 B o deg
4 593,38 53.45 66.20 -14.75 38.69 34.00 113 .47 .87 480 96 Peak 1 585,80 104,62 ----on -ooeee 89.95 396 1126 34.46 3.91 460 96 Peak
1 Level (dBuVim)
1225
1050
1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 400, 4600 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008kHz VBI:1.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 96.87 ------ ------ 81.39 33.97 11.26 34.46 3.91 40 96 Average
TEL : 886-3-327-0868 Page Number : C2-70 of 99

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR511002E

15

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz

Pol. Vertical Fundamenta
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1
1050 1050
875
875
700 PEAK_BE(B4)_ 1624
Tt S A Y s s A | M PEAK(UNI)
525 IR :
i AT Tyl .
350 W
350
175
175
Peak
5825 5850, 475, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & & & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SES5.00 £5.00 11680 5.0 .08 .09 128 M.A6 309 208 29 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5855.13 67.13 110.76 -43.63 S52.41 34.08 11.28 34.46 3.99 200 231 Peak T EinE TR E B BB o =
3 OSO4.63 SLED 6843 -16.80 36.92 3400 1135 M7 385 200 231 Peak M dBuiin dewifn B dBW dfn B A8 B o deg
4 54,50 53.50 66.20 -14.68 3875 34.00 1137 %.47 .87 200 231 Peak 1 585,80 185.85 ----on oooee G118 396 1126 3446 391 200 231 Peak
1 Level (dBuVim)
1225
1050 i
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008kHz VBI:1.080kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 97.63 ------ ------ 82.99 33.94 11.25 34.46 3.91 200 231 Average
TEL : 886-3-327-0868 Page Number 1 C2-71 of 99

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UI]@I HK(”'M
1| 11 | ] 700 L 11 | | ——
R Lﬁ - [
525 j 55— : :
30 350
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200, 400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNI) 3m DRHI3-E_LE2CASAIGEN 240620 HORIZONTAL Condition: PEAK(UNTI) 3m DRHI3-E_LE2CBSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 1ig5@.0@ 52.11 74.0@ -20.89 35.76 38.60 15.80 48.31 2.26 - -- Peak 1 1i650.08 52.36 74.0@ -21.64 36.82 38.60 15.81 48.33 2.26 - -- Peak
2 11g50.08 42.24 54.00 -11.76 25.89 38.60 15.81 48.32 2.26 - -- Average 2 11650.08 41.49 54.00 -12.51 25.14 38.60 15.81 48.32 2.26 - -- Average
3 17475.08 54.38 68.20 -13.82 38.15 48.11 19.44 46.41 3.9 - -- Peak 3 17475.08 54.78 68.20 -13.42 38.53 48.16 19.42 46.41 3.8 - -- Peak
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Pol. Horizontal Vertical
’ 49Le\'el{iiﬂu\l!nn) ! 49ch\rel{iiﬂll\mn)
1225 1225
1150 150
815 5
100 00
10.6G AVG 54| ING 54
515 515
~18G s — Ao el
B0 350
Avg
115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site : O3HIHY Site ! O3CHIHY
Condition: AVG 54 3n DRHIS-E LEICOSALSEN 240620 HORTZONTAL Condition: AVG 54 3n CRHIS-E LEACOSAISEN 240620 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511002E

16
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU 26/8_5825MHz
Pol. Horizontal Fundamental
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1
1050 1050
875
875
700 1 PEAK_BE(B4)_ 1624
Tt A Y A s s A | PEAK(UNI)
525 ] 4
52.5
350, M
350
175
175
Peak
5825 5850, 475, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (Mz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & & & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SEA38 6.7 11000 43.05 S3.55 .00 128 M.A6 309 108 260 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5867.00 86.01 107.44 -21.43 7128 34.08 11.29 34.46 3.99 188 200 Peak T EinE TR E B BB o =
1SS0 5230 6931 -17.61 37.54 3400 1135 M7 385 108 290 Peak M diuiin e/ B dBW difn B A8 B o deg
4 5888 52.00 66.20 -16.20 37.23 34.00 1137 .47 .87 108 200 Peak 1 585,80 112,90 ----on -ooee 9822 397 1126 3446 391 168 200 Peak
1 Level (dBuVim)
1225
1
1050
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBIN:0. 200kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 186,69 ------ ------ 92.61 33.97 11.26 34.46 3.91 188 208 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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16

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU 26/8_5825MHz

Pol. Vertical Fundamenta
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251 .
1050 1050
7.5
875
100 1 PEAK_BE(B4)_ 1624
Tt S A Y et s A [ PEAK(UNI)
525 e i )
52.5
350 M
350
175
175
Peak
5825 5850, 475, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 VERTICAL
 RBH:1080.000KkHz VBN:3809.800kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR R @ E & B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SE53.75 63.50 113,65 5.3 5.8 .09 1LJ8 M.A6 309 100 9 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 SB66.88 87.92 197.47 -19.55 73.19 34.00 11.29 34.46 3.98 182 95 Peak T wmEnEh G E E E E o =
3OSO463 SL35 6843 -17.03 3650 3400 1135 M7 385 18 95 Peak M /e dBwifn B dBV difn B A8 B o deg
4 52700 53.3 66.20 -14.86 3858 34.00 1135 3%.47 .88 18 95 Peak 1 585,80 115,46 ---eon -ooee 160.78 33.97 1126 34.46 3.91 182 % Pesk
1 Level (dBuVim)
1225
1
1050
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG_54 3m DRH1B-E_LE2CASAISEN 248628 VERTICAL
+ RBi:1009.008KHz VBIN:0. 200kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 188,94 ------ ------ 94.26 33.97 11.26 .46 3.91 182 95 Average
TEL : 886-3-327-0868 Page Number 1 C2-75 of 99
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17
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU 52/40_5825MHz
Pol. Horizontal Fundamental
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1
1050 1050
875
875
0.0 1 PEAK_BE(B4)_16-24
Tt S A T s s A | A PEAK(UNI)
525 ok ;
52.5
350 MW
350
175
175
Peak
5825 5850, 75, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (Mz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORTZONTAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & & & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SB35 66.38 11051 4613 SL66 .09 128 M.A6 309 1M 20 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5862.80 0.59 108.54 -28.25 65.86 34.08 11.29 34.46 3.99 124 203 Peak T EinE TR E B BB o =
3OS04.38 S04 6866 -17.82 36.08 3400 1135 M7 385 14 293 Peak M diuiin e/ B dBV dfn B A8 B o deg
4 59363 52.15 66.20 -16.85 3733 34.00 113 .47 .87 124 203 Peak 1 585,80 110.58 ----on -ooee %5.91 396 1126 3446 391 14 203 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
+ RBi:1009.008KHz VBIN:0. 200kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 183.58 ------ ------ 88.90 33.97 11.26 34.46 3.91 14 203 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-76 of 99




samonias. FCC RADIO TEST REPORT Report No. : FR511002E

17

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU 52/40_5825MHz

Pol. Vertical Fundamenta
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1
1050 1050
875
875
PEAK_BE(B4)_16-24
e ] S ein e B W T e F e i BEAKUND
528 ey 3,4 TR
52.5
350 M
350
175
175
Peak
5825 5850, 475, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n DRH1B-E_LE2COSALBEN_240620 VERTICAL
: RBW:1080.000KHZ VBH:3009.808kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & & & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SE5.00 6475 116.80 605 50.03 .09 1128 M.A6 309 108 96 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5864.85 77.92 108.03 -38.11 63.19 34.08 11.29 34.46 3.9 100 96 Peak T EinE TR E B BB o =
3OS45 SLO2 G875 -16.83 3716 3400 1135 MA7 385 100 96 Peak M diuyin dBwifn B dBW M/ B A8 B o deg
4 592988 52.98 66.20 -15.22 38.23 34.00 1135 .47 .87 100 96 Peak R 97.68 396 1126 34.46 3.91 108 96 Peak
1 Level (dBuVim)
1225
1
1050
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG 54 3n DRH13-E_LE2CSALBEN 248620 VERTICAL
+ RBi:1009.008KHz VBIN:0. 200kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 185.63 ------ ------ 99.96 33.96 11.26 34.46 3.91 1@ 96 Average
TEL : 886-3-327-0868 Page Number 1 C2-77 of 99
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18

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU 106/54_5825MHz

Pol. Horizontal Fundamental
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1
1050 1050
875
875
0.0 £ PEAK_BE(B4)_16-24
1t S A T s s A | PEAK(UNI)
525 i 3 4
! ! g RS
52.5
0 M
3o
175
175
Peak
5825 5850, 475, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 HORIZONTAL
 RBH:1080.000KkHz VBN:3809.800kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
TR ER TR E R E B E e e Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SES5.00 £9.30 116.8 AL5h 5058 .09 1125 M.A6 3.09 408 10 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5856.00 70.68 110.52 -39.54 55.96 34.00 1123 34.46 3.98 400 105 Peak T wmEnEh G E E E E o =
3OS24.38 5083 6866 -17.78 3612 3400 1135 M7 385 40 105 Peak M dBuiin dewifn B dBW dfn B A8 B o deg
4 53788 52.22 66.20 -15.08 37.46 34.00 113 .47 .57 460 105 Peak 1 585,80 186,51 ----on -ooe S84 396 1126 3446 391 460 105 Peak
1 Level (dBuVim)
1225
1050 |
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG_54 3m DRH18-E_LE2CASAISEN 248628 HORLZONTAL
+ RBi:1009.008KHz VBI:0.220kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 99.86 ------ ------ 84.39 33.96 11.26 34.46 3.91 460 185 Average
TEL : 886-3-327-0868 Page Number : C2-78 of 99
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18

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Partial RU 106/54_5825MHz

Pol. Vertical Fundamenta
., yoLevel (dBuVim) 1 Level (dBuV/m)
1225 12251
1
1050 1050
875
875
700 PEAK_BE(B4)_ 1624
Tt S A Y s s A | S PEAK(UNI)
525 3 :
52.5
%0 M
350
175
175
Peak
5825 5850, 475, 5900 5925, 5950
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
site @ @3CH2I-HY Frequency (Mz)
Condition: PEAK_BE(B4)_16-24 3m DRHIB-E_LE2CASALBEN_240620 VERTICAL
 RBH:1080.000KkHz VBN:3809.800kHz SWT:Auto Site @ BICHZ3-HY
Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 240620 VERTICAL
Linit Read At (able Preamp  Aux  APos  Thos  REH:1009. 000Kz VBW:3000. 800kiz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
O Eh & Gh & G 6 o m Linit Read  Ant Cable Preamp  Aux APos  TPos
FIAZ douv/m douv/m u m m Eg . .
1 SE53.88 7.5 1136 3.6 6470 .09 128 M.A6 3.09 108 94 Pesk Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5859.38 75.44 109.57 -34.13 60.71 34.00 1129 34.46 3.98 108 94 Peak T wmEnEh G E E E E o =
3 OSO488 5237 68.9-15.32 .61 .00 1135 M7 385 100 94 Peak M dBuiin e/ B dBW dfn B A8 B o deg
4 S42.88 5256 66.20 -15.54 3779 34.00 1137 .47 .87 100 94 Peak 1 585,80 189.87 ----on -ooee 9.0 396 1126 3446 391 100 94 Peak
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG_54 3m DRH1B-E_LE2CASAISEN 248628 VERTICAL
+ RBi:1009.008KHz VBI:0.220kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5825.80 182,01 ------ ------ 87.34 33.96 11.26 34.46 3.91 1e@ 94 Average
TEL : 886-3-327-0868 Page Number 1 C2-79 of 99
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